
 

 
Town of Hinesburg Wells 4 & 5 – Water Treatment Recommended Plan 6 Market Place, Suite 2 
Page 1 of 8 Essex Junction, VT 05452 

802.879.7733 
www.AEengineers.com 

 

Memorandum 
 
Date:   January 30, 2015 
 
To:   Trevor Lashua, Town of Hinesburg 
 Rocky Martin, Town of Hinesburg 
 
From: Joe Duncan, PE, A+E 
 
RE:   Town of Hinesburg Wells 4 & 5 

Water Treatment Recommended Plan 
 
RECOMMENDED PLAN 
It is recommended that the Town pursue a nanofiltration (NF) membrane system as it provides a good 
softening system, the best overall treatment, the best improvement in taste, does not add sodium to the 
water, and can better address future compliance issues.  It is further recommended that the Town 
[...]
one of several different types of membrane modules.  Spiral-wound modules were developed to 
remove dissolved solids and are most often associated with NF processes.  The basic unit is a 
sandwich of flat membrane sheets called a “leaf” wound around a central perforated tube.  One leaf 
consists of two membrane sheets placed back to back and separated by a spacer called the permeate 



Town of Hinesburg Wells 4 & 5 – Water Treatment Recommended Plan 
Page 5 of 8 
 

carrier.  Layers of the leaf are glued along three edges while the unglued edge is sealed around the 
perforated central tube.  
 
Feed water enters the channel at the end of the spiral-wound element in a path parallel to the central 
tube.  As feed water flows through the spacers, a portion permeates through either of the two 
surrounding membrane layers and into the permeate carrier, leaving behind any dissolved and 
particulate contaminates that are rejected by the membrane. 
 
Filtered water in the permeate carrier travels spirally inward toward the center collector tube, while 
water in the feed spacer that does not permeate through the membrane continues to flow across the 
membrane surface, becoming increasingly concentrated with rejected contaminants.  This 
“concentrate” stream exits the element parallel to the central tube through the opposite end from which 
the feed water entered (refer to Figures 1, 2 and 3).  Because a portion of the water that enters the 
membrane will become reject there is some production loss experienced with the NF systems. 
 
Pushing water through these small NF membrane pores usually require operating pressures ranging 
from 90 psi to 150 psi.  Because NF membranes also remove alkalinity, the permeate water can be 
corrosive.  Typically in NF softening processes a portion of the raw water is bypassed around the 
membranes and blended back into the permeate to reduce corrosivity of the finished water.  Since the 
hardness is removed in the permeate, this blending also provides for some level of hardness in the 
finished water.  AWWA recommends a finished water hardness of 80 mg/l but it is typical for systems 
with high hardness to create a blended finished water of 100 to 125 mg/l of hardness. 
 
Given the small pore sizes, a prefilter is essential in a membrane system to prevent particles larger 
than the size of the narrow channels between the membranes, commonly 0.7 to 2 mm, from entering 
the modules.  Still some accumulation of matter on the membrane surface takes place and eventually 
reduces the flux and the capacity of the membrane system.  This phenomenon is referred to as fouling.  
Avoiding and controlling fouling is the most important challenge for successful membrane filtration.  
Chemical cleaning, typically utilizing citric acid, is the primary means of removing foulants in NF 
systems.  The goal of chemical cleaning is to restore the trans-membrane pressure (TMP) of the 
system back to its original clean level.  Any foulant that is removed by the chemical cleaning process is 
known as reversible fouling.  Over time, membrane processes also experience some degree of 
irreversible fouling which cannot be removed through chemical cleaning.  Irreversible fouling occurs in 
all membrane systems and eventually requires membrane replacement.   
 
NF systems began to achieve widespread acceptance in the mid-1980s with the introduction of thin-film 
composite NF membranes capable of operating at significantly lower pressure and offering high 
resistance to biodegradation.  In talking with NF system manufacturers we have not been able to 
document any municipal membrane softening facilities in the northeast.  The majority of NF softening 
applications we have been made aware of are in the southeast and midwest where hardness is 
regionally prevalent.  Below is a listing of existing known water treatment facilities that utilize NF 
membrane softening. 
 
Plant Location Capacity Commissioned 
City of Boynton Beach WTP Boynton Beach, FL 8.4 mgd 1994 
Village of Willshire WTP Willshire, OH 0.16 mgd 1998 
City of Boca Raton WTP Boca Raton, FL 40 mgd 2005 
City of Waupun WTP Waupun, WI 1.1 mgd 2007 
Peele Dixie WTP Fort Lauderdale, FL 12 mgd 2008 
Village of Deshler WTP Deshler, OH 0.450 mgd 2008 
Town of Jupiter WTP Jupiter, FL 14.5 mgd 2010 
West Salem WTP West Salem, OH 0.288 mgd -- 



Town of Hinesburg Wells 4 & 5 – Water Treatment Recommended Plan 
Page 6 of 8 
 

 
NF Treatment System Manufacturers 
During the development of a recommended treatment approach, several NF treatment system 
manufacturers were contacted to understand their systems and estimated capital costs for their 
recommended NF system.  These manufacturers included several national water treatment system 
manufacturers, including Westech, Wigen Technologies, Layne, and Tonka Water.  In addition to the 
national manufacturers, there is a local membrane treatment system manufacturer, Industrial Services 
Inc. (ISI), located in St. George, VT.  We have worked with ISI to identify a recommended nanofiltration 
system that can be manufactured at their St. George facility and locally installed by them at the new 
well site.  Based upon information received from ISI and previously presented in our December 12, 
2014 memo, the cost for ISI’s NF system is the lowest cost alternative relative to the other national 
manufacturers.   
 
ISI has been providing design-build services for water treatment and desalination equipment 
applications locally since 2002.  In reviewing ISI’s reference list for projects over the past 12 years it is 
evident that ISI has significant experience in the design and manufacturing of membrane treatment 
systems.  The majority of ISI’s work has been outside of the United State for RO desalination plants 
ranging in capacity from 60,000 gpd to 2.4 mgd.  To date ISI does not have an NF installation.  In 
addition they only have a handful of installations in the United States.  In working with ISI to date, it is 
evident that their experience with RO systems provides them with the capability to manufacturer the 
required NF system. 
 
Proposed NF System 
We have worked with ISI to develop a proposed NF system with a capacity of 260 gpm to treat the raw 
water from the new Wells 4 and 5, which has a hardness of approximately 330 mg/l.   
 
Initial Design Criteria 
 
Parameter Value Unit 
Inlet Water Hardness 330 mg/l as CaCO3 
Raw Water Flow 260 Gpm 
Target Hardness 115 mg/ l as CaCO3 
Treated Hardness 5 mg/l as CaCO3 
RO Recovery 92.6%  
Turbidity <1.0 mg/l 
Original Design RO Feed Flow 176 gpm 
RO Permeate Flow 163 gpm 
RO Concentrate Flow to Waste 13.1 gpm 
Percent Loss of Total Flow 5.0%  
Untreated Bypass Flow 84 gpm 
Total Flow 247 gpm 
Calculated Blended Total Hardness 115 mg/l as CaCO3 

 
Pretreatment 
The water samples indicate that the turbidity of the water is low.  This suggests that the pretreatment 
required for the system is minimal.  As a result bag filtration at 100 µm followed by micron filtration at 5 
micron is all that is required for prefiltration of the raw water. 
  



Town of Hinesburg Wells 4 & 5 – Water Treatment Recommended Plan 
Page 7 of 8 
 

NF Membrane Train 
The NF system train will be supplied as a single train with spiral wound composite polyamide NF 
membranes. 
 

 
Figure 4 RO system with micron filters (photo courtesy of ISI) 

 
Clearwell and Distribution Pumping 
The permeate from the NF system will be combined with a raw water bypass to create a blended water 
with a target hardness of 115 mg/l.  This blended water will be discharged to a new below grade 
clearwell since the NF system needs to discharge to atmosphere and not into the pressurized 
distribution system.  The blended water from the clearwell will be pumped into the water distribution 
system through two new distribution pumps.  The water from the clearwell will be used for periodic 
cleaning of the membranes.  Therefore chlorination will not occur in the clearwell and will be added on 
the discharge side of the distribution pumps, along with fluoride.  Provisions for pH adjustment will be 
provided in the event the pH of the blended water drops below 6.5 SU. 
 
Wastewater Pump Station 
A new wastewater pump station will be installed at the site to pump the concentrate to the Town sewer 
system. 
 
Membrane Cleaning 
Periodic cleaning using an acid solution is required every 2 to 4 months.  The NF system cleaning will 
require 4 to 6 hours of downtime while the system soaks in the citric acid solution.  The blended water 
from the clearwell will be used as make-up water for the cleaning system. 
 
Control System 
A new control panel will be installed to tie the NF system into the Town’s existing SCADA system.  The 
NF system will operate when the reservoir reaches a low set point.  When that occurs the wells will start 
pumping water to the NF system and blended water will be produced which will be pumped into 
distribution by the distribution pumps. The NF system along with the wells and distribution pumps will 
shut down when the tank is full and reaches a high set point. 
 
WTF Building 
The NF system will be housed in a new Water Treatment Facility (WTF) building. 
  



Town of Hinesburg Wells 4 & 5 – Water Treatment Recommended Plan 
Page 8 of 8 
 

ATTACHMENTS 
 Safe Drinking Water Foundation Brochure on Ultrafiltration, Nanofiltration and Reverse Osmosis 
 Dow Filmtec Membrane Nanofiltration Element Product Information 
 Hydraunautics Membrane Nanofiltration Element Product Information 
 ISI Proposed Water Treatment Softening Process and Instrumentation Diagram 

 



www.safewater.org  1 

ULTRAFILTRATION, NANOFILTRATION AND REVERSE 
OSMOSIS 
 
What is filtration? 
 
Filtration is a process of removing particulate matter from water by forcing the water through a 
porous media.  This porous media can be natural, in the case of sand, gravel and clay, or it can 
be a membrane wall made of various materials.  Sometimes, large particles are settled before 
filtration; this is called sedimentation.  For information on sedimentation and filtration, in general, 
see the UConventional Water Treatment: Coagulation and FiltrationU fact sheet. 
 
The size of materials that can be removed during filtration depends upon the size of the pores of 
the filter.  The chart below summarizes the various separation processes relative to common 
materials that would be filtered out through each process.  Particle filtration refers to 
conventional media filtration, while the other types are membrane filtrations.   

Size of Materials That Are Removed By Various Separation Processes; 
http://www.kochmembrane.com/sep_uf.html 

 
The chart below summarizes the types of particles that are removed from the water with each 
type of membrane filter.  The green arrow indicates that the particle is small enough to pass 
through the filter, whereas the deflected orange arrow indicates that the filter blocks the particle 
from passing through the filter.   

 
 
 
 
 

http://www.safewater.org/Client_Content/Uploads/Conventional_Water_Filtration.pdf


www.safewater.org  2 

 
Substances Removed From Water By Membrane Filtration Processes; 

http://www.kochmembrane.com/sep_uf.html 
 

What is ultrafiltration? 
 
An ultrafiltration filter has a pore size around 0.01 micron.  A microfiltration filter has a pore size 
around 0.1 micron, so when water undergoes microfiltration, many microorganisms are removed, 
but viruses remain in the water.  Ultrafiltration would remove these larger particles, and may 
remove some viruses.  Neither microfiltration nor ultrafiltration can remove dissolved substances 
unless they are first adsorbed (with activated carbon) or coagulated (with alum or iron salts). 
 
What is nanofiltration? 
 
A nanofiltration filter has a pore size around 0.001 micron.  Nanofiltration removes most organic 
molecules, nearly all viruses, most of the natural organic matter and a range of salts.  
Nanofiltration removes divalent ions, which make water hard, so nanofiltration is often used to 
soften hard water.  
 
What is reverse osmosis? 
 
Reverse osmosis filters have a pore size around 0.0001 micron.  After water passes through a 
reverse osmosis filter, it is essentially pure water.  In addition to removing all organic molecules 
and viruses, reverse osmosis also removes most minerals that are present in the water.  Reverse 
osmosis removes monovalent ions, which means that it desalinates the water.  To understand 
how reverse osmosis works, it is helpful to understand osmosis. 
 



www.safewater.org  3 

Osmosis occurs when a semi-permeable membrane separates two salt solutions of different 
concentrations.  The water will migrate from the weaker solution to the stronger solution, until 
the two solutions are of the same concentration, because the semi-permeable membrane allows 
the water to pass through, but not the salt.  In the following diagram, (A) and (B) illustrate the 
process of osmosis.   
 
In reverse osmosis, the two solutions are still separated by a semi-permeable membrane, but 
pressure is applied to reverse the natural flow of the water.  This forces the water to move from 
the more concentrated solution to the weaker.  Thus, the contaminants end up on one side of 
the semi-permeable membrane and the pure water is on the other side.  In the diagram below, 
reverse osmosis is represented in (C). 
 
 
 
 
 
 
 
 
 
 
 

                                   
                          
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Osmosis and Reverse Osmosis;  
http://www.osmoflo.com.au/index.php/selectedContent/1706971244 

 
 
 



www.safewater.org  4 

What do these three processes remove? 
 
Ultrafiltration removes bacteria, protozoa and some viruses from the water.  Nanofiltration 
removes these microbes, as well as most natural organic matter and some natural minerals, 
especially divalent ions which cause hard water.  Nanofiltration, however, does not remove 
dissolved compounds.  Reverse osmosis removes turbidity, including microbes and virtually all 
dissolved substances.  However, while reverse osmosis removes many harmful minerals, such as 
salt and lead, it also removes some healthy minerals, such as calcium and magnesium.  This is 
why water that is treated by reverse osmosis benefits by going through a magnesium and 
calcium mineral bed.  This adds calcium and magnesium to the water, while also increasing the 
pH and decreasing the corrosive potential of the water.  Corrosive water may leach lead and 
copper from distribution systems and household water pipes.   
 
What are the advantages of using ultrafiltration, nanofiltration or reverse osmosis to 
treat water? 
 
All three of these membrane filtration processes are effective methods of treating water that 
cannot be treated using conventional treatment methods.  Reverse osmosis, in particular, has 
been responsible for ending several nearly decade long Boil Water Advisories.  For example, in 
2003, a reverse osmosis system, together with a biological treatment process, was set up to 
successfully treat drinking water for the Yellow Quill First Nation, which had been on a Boil Water 
Advisory since 1995.  The water in the First Nations community, which is located in 
Saskatchewan, contained high levels of organic matter, iron, manganese, ammonium and 
arsenic, to name a few.  Besides the obvious benefit of providing safe drinking water to a 
community which had been under a Boil Water Advisory for approximately nine years, the 
reverse osmosis system (together with the biological treatment) allowed the community to treat 
their water using small quantities of chemicals.  For more information about the water treatment 
facility at Yellow Quill First Nation, read the article by Dr. Hans Peterson, titled HTU“The future of 
drinking water treatment,”UTH which was published in Municipal World in June 2004.  You can also 
listen to a HTUradio interviewUTH with Dr. Peterson from May 2007 or read HTUWatered Down Excuse, 